s=aranas. FCC RF Test Report Report No. : FR461912G

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
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Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1%  0.516 34.30 -21.70 56.00 24.20 -0.11 10.21 QP
2 0.516 22.30 -23.70 46.00 12.20 -0.11 10.21 Average
3 0.716 33.28 -22.72 56.00 23.20 -0.15 10.14 QF
4 0.716 22.18 -23.82 46.00 12.19 -0.15 10.14 Average
5 1.636 33.07 —22.93 56.00 23.20 —0.21 10.08 QP
8 1.636 22.07 -23.93 46.00 12.20 -0.21 10.08 Average
7 2.213 33.07 -22.93 56.00 23.19 -0.20 10.08 QP
8 2.213 22.07 —23.93 46.00 12.19 —0.20 10.08 Average
9 20.056 33.49 -26.51 60.00 22.60 -0.45 11.34 QF
10 20.056 23.09 -26.91 50.00 12.20 -0.45 11.34 Average
11 24.922 36.36 -23.64 60.00 25.19 -0.36 11.53 QF
12 24.922 24.76 -25.24 50.00 13.58 -0.36 11.53 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
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015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB  dBuv  &Buv dE dE
1 0.421 37.03 -20.39 57.42 26.90 -0.14 10.27 QP
2 0.421 25.73 -21.60 47.42 15.60 -0.14 10.27 Average
3%  0.481 36.88 -19.34 56.32 26.90 -0.15 10.23 QP
4 0.481 25.98 -20.34 46.32 15.90 -0.15 10.23 Average
5 0.876 34.13 -21.87 56.00 24.20 -0.17 10.10 QF
8 0.876 22.53 -23.47 46.00 12.60 -0.17 10.10 Average
7 1.949 32.49 -23.51 56.00 22.60 -—0.19 10.08 QP
8 1.949 21.09 —24.91 46.00 11.20 -0.19 10.08 Average
9 19.740 35.19 -24.81 60.00 24.19 -0.34 11.34 QP
10 19.740 23.29 -26.71 50.00 12.28 —0.34 11.34 Average
11 24.528 37.62 -22.38 60.00 26.60 -0.48 11.51 QF
12 24.520 25.22 -24.78 50.00 14.20 -0.48 11.51 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 9%

Test Engineer : Levi zhao
Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Mode Band (iBa::) Antenna Modulation Channel | Frequency 2::2 RU Remark

Mode 1 = U-NII-5 | 5.925-6.425 6+7 802.11a 1 5955 6Mbps - -

Mode 2 | U-NII-5 | 5.925-6.425 6+7 802.11a 45 6175 6Mbps - -

Mode 3 | U-NII-5 | 5.925-6.425 6+7 802.11a 93 6415 6Mbps - -

Mode 7 | U-NII-7 | 6.525-6.875 6+7 802.11a 117 6535 6Mbps - -

Mode 8 | U-NII-7 | 6.525-6.875 6+7 802.11a 149 6695 6Mbps - -
Mode 14 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO0 Full -
Mode 15 | U-NII-5  5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO0 RU26/0 -
Mode 16 | U-NII-5  5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO | RU52/37 -
Mode 17 | U-NII-5  5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO  RU106/53 -
Mode 18 | U-NII-5  5.925-6.425 6+7 802.11ax HE20 45 6175 MCSO0 Full -
Mode 19 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE20 93 6415 MCSO0 Full -
Mode 20 | U-NII-5  5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO0 Full -
Mode 21 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 43 6165 MCSO0 Full -
Mode 22 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 91 6405 MCSO0 Full -
Mode 23 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE8O 7 5985 MCSO Full -
Mode 24 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE8O 39 6145 MCSO Full -
Mode 25 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE8O 87 6385 MCSO Full -
Mode 26 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 15 6025 MCSO Full -
Mode 27 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 47 6185 MCSO0 Full -
Mode 28 | U-NII-5  5.925-6.425 6+7 802.11ax HE160 79 6345 MCSO0 Full -
Mode 38 | U-NII-7 | 6.525-6.875 6+7 802.11ax HE20 117 6535 MCSO0 Full -
Mode 39 | U-NII-7  6.525-6.875 6+7 802.11ax HE20 149 6695 MCSO0 Full -
Mode 40 | U-NII-5  6.525-6.875 6+7 802.11ax HE20 181 6855 MCSO0 Full -
Mode 41 | U-NII-7 | 6.525-6.875 6+7 802.11ax HE40 123 6565 MCSO Full -
Mode 42 | U-NII-7 | 6.525-6.875 6+7 802.11ax HE40 147 6685 MCSO Full -
Mode 44 | U-NII-7 | 6.525-6.875 6+7 802.11ax HE8O 135 6625 MCSO Full -
Mode 45 | U-NII-7 | 6.525-6.875 6+7 802.11ax HE8O 151 6705 MCSO Full -
Mode 46 | UNII-7 | 6.525-6.875 6+7 802.11ax HE80 167 6785 MCSO0 Full -
Mode 47 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 143 6665 MCSO0 Full -
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Summary of each worse mode

Mode Modulation Ch. (T\;E‘l) (d;i\</ellrn) (dIB_Lns;;m) M(ng)m Pol. Z?/Zk Result = Remark
1 802.11a 1 5924.06 46.56 68.20 -21.64 V | AVERAGE | Pass | Band Edge
1 802.11a 1 | 11910.00 46.52 54.00 -7.48 H | AVERAGE | Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 45.18 54.00 -8.82 V | AVERAGE | Pass @ Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 47.79 68.20 -20.41 V | AVERAGE | Pass @ Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 47.87 68.20 -20.33 V | AVERAGE | Pass Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 ' 13390.00 43.02 54.00 -10.98 H | AVERAGE | Pass Harmonic
14 802.11ax HE20 1 5923.67 47.43 68.20 -20.77 V | AVERAGE | Pass | Band Edge
14 802.11ax HE20 1 | 11910.00 46.89 54.00 7.1 H  AVERAGE | Pass | Harmonic
15 802.11ax HE20 1 5923.80 45.27 68.20 -22.93 V | AVERAGE | Pass | Band Edge
15 802.11ax HE20 1 - - - - - - - Harmonic
16 802.11ax HE20 1 5923.41 45.86 68.20 -22.34 V | AVERAGE Pass | Band Edge
16 802.11ax HE20 1 - - - - - - - Harmonic
17 802.11ax HE20 1 5924.19 45.50 68.20 -22.70 V | AVERAGE | Pass | Band Edge
17 802.11ax HE20 1 - - - - - - - Harmonic
18 802.11ax HE20 | 45 - - - - - - - Band Edge
18 802.11ax HE20 | 45 | 12350.00 45.13 54.00 -8.87 V | AVERAGE Pass | Harmonic
19 802.11ax HE20 = 93 - - - - - - - Band Edge
19 802.11ax HE20 = 93  12830.00 47.83 68.20 -20.37 V | AVERAGE Pass | Harmonic
20 802.11ax HE40 3 5924.40 63.52 68.20 -4.68 V | AVERAGE | Pass | Band Edge
20 802.11ax HE40 3 | 11930.00 46.69 54.00 -7.31 H  AVERAGE | Pass | Harmonic
21 802.11ax HE40 | 43 - - - - - - - Band Edge
21 802.11ax HE40 = 43  12330.00 44.35 54.00 -9.65 V | AVERAGE | Pass @ Harmonic
22 802.11ax HE40 | 91 - - - - - - - Band Edge
22 802.11ax HE40 = 91 12810.00 46.57 68.20 -21.63 V | AVERAGE | Pass @ Harmonic
23 802.11ax HE80 7 5922.60 63.47 68.20 -4.73 V | AVERAGE Pass | Band Edge
23 802.11ax HE80 7 | 11970.00 39.41 54.00 -14.59 V | AVERAGE Pass | Harmonic
24 802.11ax HE80 = 39 - - - - - - - Band Edge
24 802.11ax HE80 | 39 | 12290.00 42.01 54.00 -11.99 H  AVERAGE | Pass | Harmonic
25 802.11ax HE80 | 87 - - - - - - - Band Edge
25 802.11ax HE80 @ 87 12770.00 45.26 68.20 -22.94 V | AVERAGE | Pass @ Harmonic
26 | 802.11lax HE160 15 @ 5920.40 60.79 68.20 -7.41 V | AVERAGE | Pass | Band Edge
26 | 802.11ax HE160 15 12050.00 47.91 74.00 -26.09 H PEAK Pass | Harmonic
27 | 802.11ax HE160 | 47 - - - - - - - Band Edge
27 802.11ax HE160 47 | 12370.00 47.99 74.00 -26.01 \% PEAK Pass Harmonic
28 | 802.1lax HE160 | 79 - - - - - - - Band Edge
28 802.11ax HE160 79 | 12690.00 36.96 54.00 -17.04 H | AVERAGE Pass Harmonic
38 802.11ax HE20 @ 117 - - - - - - - Band Edge
38 802.11ax HE20 @ 117 13070.00 47.39 68.20 -20.81 V | AVERAGE | Pass @ Harmonic
39 802.11ax HE20 | 149 - - - - - - - Band Edge
39 802.11ax HE20 @ 149 13390.00 44.19 54.00 -9.81 H  AVERAGE | Pass = Harmonic

Sporton International Inc. (Kunshan) Page Number . C2 of C66

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




saranas. FCC RF Test Report

Report No. : FR461912G

40 802.11ax HE20 @ 181 - - - - - - Band Edge
40 802.11ax HE20 181 13710.00 46.52 88.20 -41.68 PEAK Pass Harmonic
41 802.11ax HE40 123 - - - - - - Band Edge
41 802.11ax HE40 123  13130.00 45.63 68.20 -22.57 AVERAGE Pass Harmonic
42 802.11ax HE40 147 - - - - - - Band Edge
42 802.11ax HE40 147 | 13370.00 40.57 54.00 -13.43 AVERAGE @ Pass Harmonic
44 802.11ax HE80 @ 135 - - - - - - Band Edge
44 802.11ax HE80 @ 135 13250.00 49.87 74.00 -24.13 PEAK Pass Harmonic
45 802.11ax HE80 @ 151 - - - - - - Band Edge
45 802.11ax HE80 151  13410.00 47.97 88.20 -40.23 PEAK Pass Harmonic
46 802.11ax HE80 167 - - - - - - Band Edge
46 802.11ax HE80 167 @ 13570.00 45.52 88.20 -42.68 PEAK Pass Harmonic
47 802.11ax HE160 @143 - - - - - - Band Edge
47 802.11ax HE160 143 | 13330.00 46.54 74.00 -27.46 PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1__ 5955 MHz
ANT 6+7
Pol. Horizontal Fundamental
Ll (0Buvim) Lo )
134 13 1
975 i\/\ 174
WIF B PEAK] WIF GF PEAK
M3 B | | J7
65,0 850
1 ittty st e e
AN i MW
Peak 35 325
163 163
5525 5851, 5817, 5903, 5920, 5065 1000 2800. 4600, 6400, 8200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
WedeE @ G & B B & o g Mol B B BN B B B & a by
1 592445 56.45 88.20 -3L75 43.84 35.85 10.52 1216 6.0 188 336 PEMK 1 5955.00 11231 --ee oooe- 98.69 35.4 10.55 3.17 0.0 188 336 PEAC
11"Le\'e\ (dBuNm) 11“Le\'e\ (dBuN/m)
11348 134
1
75 015
#3 B
WIFI SE(AVG) WIFI GE(AVG)
5.0 65.0 | |
Tk 1 a ————
AVg " 32‘5\/4*’%‘/
163 163
5525 5351, 577, 5003, 5070, 5055 1000 2800, 4600, 6400, 8200 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Mnt (able Pream Awx MPos Thos Li’ﬂit ?vgr Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MWW @ G b B @ B o deg Mol B & B B B B & o by
1 592237 45.60 68.20 -2L.60 3220 35.03 10.51 316 @.00 188 336 AVERAGE 1 5955.00 183,92 ----ee oooees 9.30 3.4 1055 317 0.80 188 336 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C4 of C66

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




saranas. FCC RF Test Report

Report No. : FR461912G
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a CH1__ 5955 MHz
ANT 6+7
Pol. Vertical Fundamental
11"Le\'e\ (dBuVim) 11“Le\'e\ (dBuV/m)
1
1138 1134
95 415
WIF ¢ PEAK WI 6E PEAK
8.3 813 | | J7
" ) 1 " WMMMWM
48 488 W
Peak
35 35
163 163
5525 5851, 5817, 5903, 5920, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp  Aux  APos  TRos Linit Over Read Ant Cable Preamp Aux APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor  Loss Factor Factor Remark
Mo Bjn i B B v B o5 B deg MW difn & oW cifm B B @5 deg
1 5917.56 58.25 80.20 -29.95 44.89 35.001 151 3206 a0 195 33 PEAK 1 59%5.00 114,01 ------ ----o- 108.4 3528 10.54 317 0.0 195 338 PEN
11"Le\'e\ (dBuNm) 11“Le\'e\ (dBuN/m)
1134 1138 ]
UK 915
8.3 813
WH/AE(AVE) Wl BEAVG)
650 5.0 | |
485 ! 48 e
Av
g s :MW/_/_,_/“’_/\/
163 16
v
5625 5831, s, 5903, 52, 5955 1000 2600. 400, 400, ga00. 10000
Frequency (Mhz) Frequency (MHz)
Uit Duer Read Int Cable Preamp dux Mos  Thos linit Over Read Ant Cable Preamp  Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
wEmER B B E ® B 8 o & —RERER S B F F E e
1 SOM06 4.5 68.00 -2L64 BT B IS 206 BB 195 3% AVERME 1 55500 106,06 wereer eeee B 500 054 I 08 15 3 NG
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn) 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
\ | | L] whGEp \ ] [ weEeg
1 — : — T ] | ] [ m— — T 1 | ]
| L L e ANNRETRE | B B N
m il
Peak kSt gy PR AATTRRNIIPRARpe - e Wow
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 11916.08 58.15 74.88 -15.85 65.53 38.78 15.21 6L.29 .00 180 334 PEAK 1 11916.08 56.33 74.88 -17.67 63.71 38.78 15.21 6L.29 .00 188 343 PEAC
2 11910.00 46,52 54.00 -7.48 53.9 38.78 15.21 6L.29 0.00 180 334 AVERAGE 1 11910.00 4.9 54.00 -9.04 5234 3878 15.21 6L.29 0.00 109 34 AVERAGE
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— — T 1 | ]
1
T T T el T T ek
48 T §
Peak AT TR PRI R R Rroamr T A
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 12350.08 55.70 74.88 -18.38 62.04 38.80 15.54 6L.53 .00 152 358 PEAK 1 12356.08 57.82 74.80 -16.98 64.26 38.88 15.54 6L.53 @0.00 113 287 PEAC
2 12350.00 4477 54.00 -9.23 52.62 38.80 15.54 6L.59 @.08 151 350 AVERAGE 1 12350.00 45.18 S4.00 -8.82 S2.40 38.80 15.54 6L.55 0.08 113 267 AVERAGE
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— H T 1 | ]
| ‘1 I | L WFGEM\@ | u | [ L wﬂq\@
m il
Peak s L R s
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 12830.08 55.79 8.2 -32.41 62.49 39.33 15.92 6L95 @08 255 @ PEAK 1 12830.08 59.47 88.20 -28.73 66,17 39.33 15.92 6L.95 @.08 118 288 PEAK
1 12830.00 4454 68.20 -23.66 SL.24 39.33 15.90 6L.95 @.08 255 0 AVERAGE 1 12830.00 4779 68.20 -20.41 S4.49 39.33 15.92 6L.95 0.08 118 208 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— r—1 T T 1 | ]
‘ ‘ lu U LJ WNE@ ‘ ‘ H U LJ wﬂq\@
48 m :
Peak [PRRRRHIAY PR TR B PR e —
18 !
Avg
163 16
10000 600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 13676.08 56.38 88.28 -31.82 63.17 39.26 16.88 62.13 .00 256 57 PEAK 1 13676.08 59.10 88.20 -19.18 65.89 39.26 16.88 62.13 .08 272 278 PEAC
2 13670.00 45.26 68.20 -20.94 52.85 39.26 16.08 62.13 @.08 256 57 AVERAGE 1 13670.00 47.87 68.20 -20.33 S4.66 39.26 16.08 62.13 0.08 270 278 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
| B AE | T ¢ AoE P
1 — — T ] | ] [ m— — T 1 | ]
| | H | L WA | W | L WhE
48 § -
Peak haasum s it i i TR TN A boinasmpmn
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 13398.0e 53.78 74.0 -20.22 6l.6@ 38.92 16.13 6237 Q.08 3@ B PEAK 1 133%.06 43.10 74.080 -25.9 55.32 38.92 16.13 637 @.08  le@ i PEAK
2 13399.00 43.02 54.00 -10.98 S0.24 38.92 16.23 6237 0.0 30 § AVERAGE 1 13390.00 3718 54.00 -16.72 4450 3B.92 16.23 62.37 0.08 100 0 AVERAGE
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14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
fag 1134 !
95 a5
Vi B PEAK] VI GE PEAK
N B3 | F
5.0 84
1 mwaMWw
448 44 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5919.64 56.50 88.20 -3L.30 43.53 3582 1051 3116 Q.60 108 335 PEAC 1 5955.00 112,68 ------ ------ .63 3.0 1054 3L17 6.0 100 335 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF|GE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 e
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 5913.60 46.06 68.20 -20.14 3070 3501 1051 3116 Q.60 100 335 AVERAGE 1 5955.00 183.28 ------ ------ B.66 35.24 1053 3L17 0.00 100 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C11 of C66
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SPORTON LAB. Report No. : FR461912G
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Vi E PEAK] VI GE PEAK
N B3 | F
5.0 1 84 W
Y i e A 4&&W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592050 59.08 88.20 -29.12 45.70 35.83 1051 3Lle 0.0 2% B PEAK 1 5955.00 114,64 ------ ----- 1LE7 3.0 1054 3017 6.0 25 BPEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 ]
95 a5
N B3
WIFYGE(AVEG) WIFIGE(AVG)
5.0 A |
u ! Ul R
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 390367 47.43 68.20 -00.77 34.04 5.4 1051 316 0B % B AVERAGE 1 5955.00 106.20 ------ ------ .65 35.20 10.54 3L17 .00 255 @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C66
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Pol. Horizontal Vertical
13!‘.Lewel{dl!u\nrn) 0 Lewel (dBuim)
138 134
975 a7
[ ] [ | \ |
#3 ] L] \
6F PEAK 3
| ] . ill L ] T W G PEAK|
17— 1 — I ] [ I ]
| ‘ H H L W&I P — — T ] \ ]
; 3 | O A
4 - | WPGE( )
anily ol iy " b L i e N o " M l 6
Peak - bbb mibun i o o ity
!
Avg 163
1 kl
10000 1600. 13200, 1 16400, 18000
Frequency (MHz)
10000 11600, 13200, 14800. 16400. 18000
Fraquency (MHz
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Ty ()
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Linit Over Read  Ant Cable Preamp Aux APos TPos
W B /s 0B B dBfn g8 B B n deg Freg Level Line Limit Level Factor Loss Factor Factor Remark
1 11910.00 61.23 74.60 -12.77 68.61 38.78 15.21 61.29 0.00 166 336 PEAK
1191008 46.89 5480 711 428 3870 1528 6129 0.00 166 336 AVERAGE Mz dBul/n dBuV/m @B dBW B A3 B dB o dg
3 17868.80 49.85 74.80 -24.15 53.15 40.90 18.77 62.97 0.00 150 368 Pesk 1 11910.00 57.9 74.80 -16.06 65.3) 3878 15.21 6129 6.08 108 349 PEAK
4 1786888 45.86 54.60 -8.94 48.36 40.%6 18.77 62.57 0.80 150 360 Average 1 11910.00 45.50 54.00 -B.20 5318 3870 1520 6L29 0.0 100 349 AVERAGE
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15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
ViF|GE VI GE PEAK
5.0 84
| WMM
g Al M MW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5887.79 56.65 88.20 3135 43.48 3485 10.48 3016 Q.00 100 331 PEAC 1 5955.00 115,55 ---omn --ee- 1198 35.20 10.54 3L17 .00 100 33 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
N B3
W GE(AVG WIFIGE(AVG)
448 1 44 N ———
Av
g s " f//_,—/'“’_——’\f‘/
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 592445 45,26 68.20 -21.94 3183 35.05 1052 3016 Q.00 100 331 AVERAGE 1 5955.00 103,39 ------ ----- .80 35.20 1054 3L17 0.00 100 33 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C14 of C66
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Report No. : FR461912G

15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
V|G VI GE PEAK
5.0 i 84 WMWWNMWWW
448 44 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 91340 57.33 88.20 -30.87 44.00 3458 1051 3L1e .00 34 SPEK 1 5955.00 118,73 ------ ----- 15.16 35.20 1054 3L17 .00 34 SPEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
N B3
WP GE(AVE) WIFIGE(AVG)
448 1 44 R ————
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 923,60 4507 68.20 -20.93 3L.B8 3504 1051 30L1e Q.00 34 5 AVERAGE 1 5955.00 109.83 ------ ----- 5.2 35.20 10.54 3L17 .00 34 5 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C66
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
WIFLPEP VI GE PEAK
5.0 i 84 WWMMWMW
448 448 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 594.B0 57.36 88.20 -30.84 44.09 3453 1050 301e Q.00 100 343 PEAC 1 5955.00 113,56 ------ ----- 9.9 35.20 1054 3L17 .00 100 343 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 i
95 a5
N B3
WIFGE(AVG WIFIGE(AVG)
448 1 44 P —
Av
g s " \/_,—/"_N
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592419 4492 68.20 -23.28 3150 35,05 1051 3016 Q.00 100 343 AVERAGE 1 5955.00 15,73 ------ ----- .16 35.20 10.54 3L17 0.0 100 343 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C16 of C66
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
W EP VI GE PEAK
5.0 i 84 WWMW
448 44 WM
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5886.49 57.B4 88.20 -30.36 44.67 3485 10.48 3016 Q.00 100 328 PEAC 1 5955.0 115,87 ------ ------ 12,30 35.20 1054 3L17 .00 100 328 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
N B3
WIFJGE(AVG) WIFIGE(AVG)
448 1 44 R ————————
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592341 45,86 68.20 -2 3047 3504 1051 3116 Q.00 100 328 AVERAGE 1 5955.00 107,50 ------ ----- 93.03 35.20 1054 3L17 .00 100 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C17 of C66

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




FCC RF Test Report

SPORTON LAB. Report No. : FR461912G
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
VI BE PEA VI GE PEAK
N B3 | F
5.0 84
1 WWWWMWM
488 89 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5999.89 56.13 88.20 -3L.07 4083 34.% 1050 3016 Q.00 109 336 PEAC 1 5955.00 114,53 ---omn --e- 100.% 35.20 10.54 3L17 .00 100 336 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFFGE(AVE) WIFIGE(AVG)
5.0 A |
448 1 44 e R—————
Av
g s " M\/‘ﬂ/_/-_,v_’
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592120 4468 68.20 -23.50 3130 35.03 1051 3116 Q.00 100 336 AVERAGE 1 5955.00 104,31 ----m- --e- .74 35.20 1054 3L17 .00 100 336 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C18 of C66
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FCC RF Test Report
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17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
VI E PEAK] VI GE PEAK
i50 | 850 LWWMMWMMMWWWWWMM
ud 4”WMMMMN%WMWMMMMMMMWJ
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592146 o416 88.20 -24.04 3078 35.03 1051 3116 Q.00 12 334 PEKC 1 5955.00 117.53 ----m- ---o- 13.9 35.20 1054 3L17 .00 1 33 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
N B3
WIF/GE(AVE) WIFIGE(AVG)
M | i Ry
Av
g s " M/ﬂ_/v—N)
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592419 45,50 68.20 -20.70 3000 35.85 1051 3116 Q.00 121 334 AVERAGE 1 5955.00 17,77 ------ ----- .20 35.20 1054 3L17 .00 1 334 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C19 of C66
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Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134
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] T ] | wl i |

\ | | L] whGEp \ ] [ weEeg
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m il
Peak WU MR, SRR L VRSB NFORR R L Sl

18 !
Avg

163 16

10000 600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 12350.08 56.67 74.88 -17.93 63.31 38.80 15.54 6L.53 .00 299 332 PEAK 1 12356.08 57.38 74.80 -16.62 64.62 38.88 15.54 6L.53 .00 116 287 PEAC
2 12350.00 43.43 54.00 -10.57 50.67 38.80 15.54 6L.53 0.00 299 332 AVERAGE 1 12350.00 45.13 54.00 -8.87 5238 38.80 15.54 6L.59 0.08 116 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C66
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Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

] T ] | wl i |

\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— —H T 1 | ]
| L L e | U L e

m il
Peak PR TRE——— e i T

18 !
Avg

163 16

10000 600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 12830.08 54.83 8.2 -33.37 6L.53 39.33 15.92 6L.95 .08 300 368 PEAK 1 12830.08 59.80 58.20 -25.48 66.50 39.33 15.92 6L.95 @.08 117 286 PEAK
1 12830.00 4285 68.20 -25.34 49.55 39.33 15.90 6L.94 0.00 300 360 AVERAGE 1 12830.00 47.83 68.20 -20.37 S4.53 39.33 15.92 6L.95 @.08 117 206 AVERAGE
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20
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
g i “
95 a5
Vi GE PEAK] VI 6E PEAK
N B3 | F
1
ESIUMWMMWMWWWM ) W
448 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5919.64 76.05 88.20 -18.15 36.68 35.82 10.51 316 Q.00 108 342 PEAC 1 5965.0 110,87 ------ ------ W2 BRI 15 LT 60 10 4l PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVG) WIFIGE(AVG)
5.0 1 w \} A |
4a.a~,__,‘m,\/x/\/\/\/ u L,__P,/
Av
g 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5919.64 59.B1 68.20 -3.39 46.44 35.02 1051 3116 Q.00 100 342 AVERAGE 1 5965.00 183.28 ------ ------ 0.63 3.7 1055 3L17 0.00 100 342 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C66
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20
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
IF 6E PEAK VI GE PEAK
N 1 B3 | J7
5.0 84 W
448 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 392370 7578 8.2 -11.42 630 5.4 1051 3016 000 263 B PEAK 1 5965.00 114,03 ------ ----- 0.3 3.7 105 3L17 6.0 263 BPEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 i
95 a5
N B3
W GE(AVEG) WIFIGE(AVG)
5.0 ‘\/ \/ A |
mw\ﬂ/\/ 4 LA,—N’/
Av
g 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592440 6350 68.20 -4.68 30.11 .85 1052 316 .00 263 B AVERAGE 1 5965.00 105.76 ------ ------ SL11 3.07 105 3L17 6.0 263 @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C66
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Pol. Horizontal Vertical
IHLMW&IVMI) 0 Level (dBuVim)
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Avg 163
1 kl
10000 1600. 13200, 1 16400, 18000
Frequency (MHz)
10000 11600, 13200, 14800, 16400, 18000
Fraquency (MHz
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Ty ()
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Linit Over Read  Ant Cable Preamp Aux APos TPos
Wiz dBuV/n dBw/n B oW dB/m 8 @B B deg Freq level Line Linit Level Factor Loss Factor Factor Remark
1 11930.00 56.99 74.60 -17.01 64.37 36.70 15.22 6130 0.0 155 343 PEAK
2 L1930.00 46.69 5480 -7.31 407 3870 1522 6130 0.00 155 343 AVERAGE Mz dBul/n dBuV/m @B dBW B A3 B dB o dg
3 1789360 5115 74.80 -21.85 S5.44 40.50 18.78 62.97 0.00 100 352 Pesk 1 11938.00 5465 74.80 -19.35 62.83 3878 15.20 6L 888 24 273 PEM
4 17893.60 40.37 54.60 -13.63 43.60 40.99 18.78 62.97 .00 188 352 Average 7 11030.00 45.10 54.80 -5.99 5248 38,78 15.22 6L .08 1M 273 AVERAGE
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163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 12330.0@ 53.51 74.86 -20.49 60.75 38.88 15.53 6L57 .08 240 336 PEAK 1 12330.08 54.33 74.80 -19.67 61.57 38.88 15.53 6L.57 .08 114 288 PEAK
1 12330.00 43.08 54.00 -10.92 50.32 38.80 15.53 6L.57 0.00 240 336 AVERAGE 1 12330.00 4435 54.00 -9.65 SL59 38.80 15.53 6L.57 @.08 114 208 AVERAGE
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MH) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 12816.08 54.17 88.28 -34.03 60.80 39.31 15.9 6L.93 4.8 243 @ PEAK 1 12816.08 57.27 88.20 -38.93 63.99 39.31 15.98 6L.93 .00 148 290 PEAC
1 12810.00 4421 68.20 -23.99 50.93 39.31 15.99 6L.93 0.00 243 0 AVERAGE 1 12810.00 46.57 68.20 -21.63 53.29 39.31 15.99 6L.93 0.00 100 290 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
F 6 PEA VI GE PEAK
" WWWWMWW ! W
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 9919.88 73.67 88.20 -14.53 60.31 3501 1051 3016 Q.00 109 334 PEAC 1 5985.00 17,51 ------ ----- 3.8 3.1 1056 L7 .00 100 334 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVG) WIFIGE(AVG)
45.9MM u LA_,_-»/—/
Av
g 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 991376 6120 68.20 -7.00 47.84 35,01 1051 3116 Q.00 100 334 AVERAGE 1 595,00 99.60 ------ ------ B.88 35.34 10.57 3L17 0.00 100 334 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
108 138 |
95 a5
IF 6E PEAK VI GE PEAK
N ’ B3 | F
i50 MWMWN\WW 850
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Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592160 7378 88.20 -l4.40 6040 35.03 1051 30Ll1e Q.00 2 333 PEAC 1 5985.00 110,26 ------ ------ .50 3.4 1057 3L17 .00 200 33 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVG) WIFIGE(AVG)
5.0 W A
4B.BM 48 LM»-»I—/
Av
g 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592060 63.47 68.20 -4.73 30.08 3504 1051 30L1e Q.00 200 333 AVERAGE 1 5985.00 183.36 ------ ------ B.62 35.34 10.57 3L17 000 200 333 AVERAGE
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TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




samranas. FCC RF Test Report Report No. : FR461912G

Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn) 0 Level (dBuVim)
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163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 11976.08 43.29 74.88 -15.71 55.65 38.78 15.15 6L31 Q.00 30 @ PEAK 1 11976.08 49.74 74.80 -24.26 57.10 38.78 15.15 6L 0.0 1a@ @ PEAC
2 11970.00 3917 54.00 -14.83 46,53 38.78 15.25 6L.3L 0.08 300 0 AVERAGE 1 11970.00 39.41 54.00 -14.59 4678 38.78 15.24 6L.3L 0.00 109 0 AVERAGE
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10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor  Loss Factor Factor Remark Unit  Dwer Real  nt Caile Preamp  Awx Mos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
11229900 5116 70.80 -22.84 58.40 38.39 15.50 6L54 608 119 360 PEAK iz dB/mdbv/m 8 B B B B B o dyg
2 12299.00 42,00 54.08 -11.99 49.25 30.80 15.50 6L54 .00 119 360 AVERAGE 1 1229.08 47.00 74.00 -27.00 54.24 35.80 1558 6L.34 0.8 - --- PEAC
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 12778.08 SL79 8.2 -36.41 56.55 39.27 15.87 6l.9% Q.08 100 360 PEAK 1 12778.68 54.11 88.20 -34.89 60.87 39.27 15.87 6l.9% @.08 155 287 PEAK
2 12770.00 4215 68.20 -26.05 45.92 39.26 15.86 6L.69 0.00 100 360 AVERAGE 1 7R.00 45,16 68.20 -22.94 5280 39.27 15.87 6L 0.08 155 267 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full_6025MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
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1
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Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 9919.20 6.0 88.20-19.98 34.8% 35.82 1051 3116 Q.00 100 336 PEAK 1 6825.00 105.06 ------ ------ 5128 35.34 1061 3L17 6.0 100 336 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
s ik !
N B3
W GE(AVG) WIFIGE(AVG)
5.0 1 W A
4&.9,\NWV\NV s \__A_’____,_J_/
Av
g 15 35
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 59320 5810 68.20 -0.98 44.93 34.% 1050 3016 Q.00 100 336 AVERAGE 1 6815.00 95.66 ------ ------ LB 35.34 1061 3L17 0.00 100 336 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full_6025MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Vi GE PEAK] I VI GE PEAK
N B3 | F
1
" MWW " W
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 598080 7235 88.20 -15.85 39.09 3452 1050 3l1e Q.60 108 333 PEAC 1 6825.00 183,31 ------ ----- .50 35.36 10.60 3L17 6.0 100 335 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVG) l WIFIGE(AVG)
5.0 1 \/\/J A |
" /\/'WVW\NV u \_~,,4—/
Av
g 15 35
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 592040 60.79 68.20 -7.41 47.40 3.8 1051 3116 Q.00 100 333 AVERAGE 1 6815.08 98.91 ------ ---o- B.12 35.36 10.60 3L17 0.00 100 333 AVERAGE
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 47.51 74.00 -20.09 .21 3875 15.31 6L 0.8 - - PEAC 1 1250.00 46.43 74.80 -27.57 3373 375 1531 6L 0.0 - - PEAC
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Peak MMWMWWMM

Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 1237808 47.58 74.80 -26.42 54.82 35.88 15.56 6l.6@ @.08

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
7 bk
i i WG PEA 3 | WG A
(i — | (i — |
I WWE(@ 1 wﬂq\@
] i

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 12370.00 47.%9 74.00 -20.01 .13 38.80 15.% 6l.ed 0.8 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveI(d&Nﬁn) 1 Level (dBuVim)
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10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (NHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freq Level Line Limit Level Factor  Loss Factor Factor Remark Unit  Dwer Real  nt Caile Preamp  Awx Mos Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1 169.00 4826 70.80 -25.74 5511 39.18 15.81 GLB4 608 3w 360 PEAK iz dB/mdbv/m 8 B B B B B o dyg
2 12699.00 36,9 54.00 -17.04 43.03 39.16 15.80 6L.3 0.00 300 360 AVERAGE 1 12699.00 46.42 74.80 -27.%8 5327 39.18 15.81 6L.34 0.8 - --- PEAC
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10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 13676.08 57.79 88.28 -38.41 64.58 39.26 16.88 62.13 .00 269 @ PEAK 1 13676.08 53.50 88.20 -19.48 65.59 39.26 16.88 62.13 .00 241 262 PEAC
2 13670.00 46.10 68.20 -20.19 52.89 39.26 16.08 62.13 0.00 269 0 AVERAGE 1 13070.00 47,39 68.20 -20.81 S4.18 39.26 16.08 62.13 0.00 241 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C66

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



samranas. FCC RF Test Report Report No. : FR461912G

Pol. Horizontal Vertical

mLmI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

] T ] | wl i |

\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— — T 1 | ]
‘ ‘ “ L_ WFGE(@ ‘ ‘ q “ |__ W?“Hﬂk@

m il
Peak e Bl b A b

18 !
Avg

163 16

10000 600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 13399.08 54.56 74.88 -19.44 6178 38.92 16.13 62.77 Q.00 244 @ PEAK 1 13399.08 53.79 74.80 -28.21 6L.B1 38.92 16.13 62.37 .00 333 275 PEAC
1 13399.00 4419 5400 -9.81 SLAL 38.92 16.23 62.37 0.08 244 0 AVERAGE 1 13309.00 43.54 54.00 -10.46 S0.76 38.92 16.23 62.37 @.08 333 275 AVERAGE
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13710.00 46.50 83.20 -41.68 5411 38.60 16.38 6255 0.0 - - PEAC 1 13710.00 46.50 88.20 -41.70 34.10 38.00 16.38 6.5 0.0 - - PEAC
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10000 H1600. 13200, 14300, 16400, 18000
10000 11500, 13200, 14800, 1540, 18000 Frequency (W)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read int Coble Presmp Ao #Pos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mz dBulfmdBuv/m  dB dBWY B B OB B o dgg 1 13130.08 55.85 88.20 3035 6271 39.20 1611 6217 0.0 153 287 PEMC
1 13130.00 49.40 88.20-38.78 5.5 3.0 1611 6.7 888 - - PEAC 2 13130.00 45.63 68.20-2.57 5249 3.0 1611 6117 B0 1S3 287 AVERAGE
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Frequency (NHz) 10060 1601, 13200, 14800, 1540, 1800
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos .
Freg level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read At Cable Preamp Awe APos TRos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg -
1 1337000 S0.60 70.80 -B.38 57.79 38.9 1520 6235 008 3 360 PEAK iz dB/mdbv/m 8 B B B B B o dyg
117000 4057 5400 -1 4173 197 1620 6L 000 300 360 AVERMGE L 137000 47.89 7400 -06.17 .00 3896 162 6235 000 - - PEAC
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Avg 35 b
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13250.00 49.87 74.00 -4.13 %681 30.15 1617 6226 0.8 - - PEMC 1 13250.00 47.26 74.00 -20.74 3420 30.15 1617 62.6 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGE(@
1
Peak mwmmdwmmmm nwmmmmmmwwm
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1341p.00 47.57 88.20 -40.13 3.2 38.89 16.4 603 0.0 - - PEM 1 13410.00 46.57 88.20 -41.63 33.80 38.89 16.24 6.3 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
ki kl
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WYIGE(@
Peak e 1 f A
reTam yrarom “M’mem WMWMWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13970.00 45.50 88.20 -42.68 53.03 38.66 16.30 6249 0.00 --- PEAK 1 13970.00 45.05 88.20 -43.15 3236 38.66 16.32 62.49 0.0 - - PEAC
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Pol. Horizontal Vertical
mmeumvnn) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGEM\@
Peak 1L 1 P 1
eal A Ao R FRTPRRPIE SRS IO e—— T L e TR
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13330.00 46.37 74.00 -27.63 23.45 30.04 16.20 6212 .00 --- PEAK 1 13330.00 d6.54 74.00 -27.46 33.60 30.04 16,20 6232 0.0 - - PEAC
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Pol. Horizontal Vertical
1 Level {dBuVim) 1 Ll (dBuVim)
1050 050
900 W 100
i L 1 M@ 0 W_d d 1 WEW
Peak il T H W@ il T H W@
LI i LI i
Avg AN P L by ok I e
L 40 o
jill 00
10 150
16000 400, T80, . Je80. 40000 18000 40, 16800, . J8600, 4000
Frequenc Mz Frequency (M)
Sporton International Inc. (Kunshan) Page Number : C46 of C66

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

Pol. Horizontal Vertical
3 4 s §
H WW o s I MM
v e Mgt radties
Peak

oo e

200. 300. 400. 500. 600. T00.

Limit  Over

Freq Llevel Line Limit

.28 40.00 -17.72
22.66 43.50 -20.34
25.56 43.50 -17.94
25.65 46.00 -20.35
23.25 46.00 -22.75
27.98 46.00 -18.02

Frequency (MHz)

ReadAntenna Cable Preamp  Aux
Level Factor Loss Factor Factor

dewy d8/m B B dB

30.02 24.57 9.71 3.02 0.00
36.99 17.00 1.54 32.37 0.00
49.58 15.77 2.04 32.83 0.00
37.33 18.63 2.47 3278 0.00
29.84 23.07 3.33 3299 0.00
3138 25.47 410 32.97 0.0

oo e e

Limit  Over
Line Limit

Buv/m  dB

40.00 -8.75
40.00 -6.48
40.00 -8.78
43.50 -20.89
46.00 -24.89
46.080 -19.78

ReadAntenna

200. 300 400 500 600

Frequency (MHz)
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<Co-location>

Radiated Spurious Emission Test Modes

Mode Band (Ii;a:;j) Antenna Modulation Channel | Frequency 2::: RU | Remark
Mode 75 2400-2483.5  2400-2483.5 6 Bluetooth-LE_GSFK 39 2480 2Mbps | Full -
U-NII-5 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO0 | Full -
Mode 76 2400-2483.5  2400-2483.5 6+7 802.11ax HE20 11 2462 MCSO0 | Full -
U-NII-5 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO0 | Full -
Part27D N30 BW=10M
Mode 77 | 2400-2483.5 2400-2483.5 6+7 802.11ax HE20 11 2462 MCSO0 | Full -
U-NII-5 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO | Full -
Summary of each worse mode
. Freq. Level Limit Margin Peak
M M | h. Pol. Resul R k
ode odulation C (MHZ) (dBuv/im) (dBuv/im)  (dB) o] Avg. esult emar
Bluetooth-LE_GSFK 39 2495.38 45.98 54.00 -8.02 V | AVERAGE | Pass Eg;g
75 Bluetooth-LE_GSFK 39 4960.00 39.97 74.00 -34.03 Y, PEAK Pass | Harmonic
802.11ax HE40 3 5921.88 63.42 68.20 -4.78 V | AVERAGE | Pass Eggg
802.11ax HE40 3 11930.00 48.85 54.00 -5.15 H | AVERAGE Pass | Harmonic
802.11ax HE20 11 2483.50 50.64 54.00 -3.36 V | AVERAGE | Pass Esgg
76 802.11ax HE20 11 4924.00 41.61 74.00 -32.39 H PEAK Pass | Harmonic
802.11ax HE40 3 5921.04 64.15 68.20 -4.05 V | AVERAGE | Pass Esgg
802.11ax HE40 3 11930.00 48.27 54.00 -5.73 H | AVERAGE @ Pass | Harmonic
802.11ax HE20 11 2483.50 45.09 54.00 -8.91 H | AVERAGE @ Pass Eggg
77 802.11ax HE20 11 4610.70 52.97 74.00 -21.03 H Peak Pass | Harmonic
802.11ax HE40 3 5921.60  59.61 68.20 859 V AVERAGE Pass Eggg
77 802.11ax HE40 3 11930.00 44.67 54.00 -9.33 H | AVERAGE Pass | Harmonic
462000 @ 4611.40 51.82 55.2 -3.38 H PEAK Pass | Harmonic
77 N30 462000 4610.70 51.74 55.2 -3.46 \% PEAK Pass | Harmonic
462000 6916.50 48.59 55.2 -6.61 \% PEAK Pass | Harmonic
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75
Mode Band Edge
2400-2483.5_2400-2483.5_Bluetooth-LE_GSFK_CH39_Full_2480MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FEOPHRTIRC s RCPRTIR
5.0 j \ i 5.
T TIRA | i el Ik ) MWWW
488 4B'BM
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2483.66 56.72 74.00 -17.28 43.50 3163 674 L4 600 1 41 PEK 1 2450.00 101,56 ------ ------ B.48 3138 673 D3 600 18 4L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
a S 1
Av W ittt
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M3.68 45.83 3400 -8.17 3073 3160 673 3013 600 183 41 AVERAGE 1 245000 9930 ------ ----- 8.4 3158 673 LD 600 103 4L AVERAGE
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75
Mode Band Edge
2400-2483.5_2400-2483.5_Bluetooth-LE_GSFK_CH39_Full_2480MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRT IR
5.0 5.
WJ \ 1
" LRI S ARTR Y b e Dol A b b P " bbby
s T Tt
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249406 56.79 74.00 -17.21 43.62 3166 6.75 L4 600 203 1p4 PEAC 1 2450.00 99.79 ------ -=--- 871 358 673 LD 600 203 1p4 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
) Sk 1 i
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249530 45,98 54.00 -B.00 3080 3L67 675 L4 600 213 104 AVERAGE 1 245000 9750 ------ ----- B4 358 673 LD 600 213 1p4 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBle) lmLtwel(liBll‘ﬂfn)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FLCPIRT TS AV
Peak ol ! WMN“MHWLW“ 4l |
oy A At
Avg 00 0
150 14
3000 40, 5800, 120, 8600, 10000 3000 400 5800, 120, 8600, 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 4960.00 39.B1 74.80 -4.19 37.3 34.00 0.61 6ll6 .00 PEAK 1 4960.00 39.57 74.00 -4.03 3730 34.00 0.6l 6ll6 008 - - PEAC
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75
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
: +nLEVeI(0BuVim) B Level [dBuVim)
1134 i34 Z
975
s WIFIBE PEAK WIFI 6E PEAK]
"3 813 | J7
1
" WWMWWWWMM N W
48
488
Peak 12§
s
163
163
1000 2600, 4600, 6400, 8200, 10000
85 ) 541, 5900 G 5955 Frequency (WH)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos
lnit Oir fead Mt Cble reamp A APos TRos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor  Loss Factor Fact Remark -
TP IR LG LKL SRR Tactor LS Tecior factr e Mz dBuV/n dBuv/n  dB dBu dB/m A8 OB B deg
_— 1 ME.0 33D --eeen e 66,20 .61 673 LB 0.6 192 338 Peak
Mooy e & i g & & & o dy 2 6500 1282 oo e W KM S5 LT 0@ 192 I8 REK
1 59866 7261 83.20-15.%9 5925 301 1.5 3216 080 1 33 PEK
: onLeVel (dBuVim) mleve\ {dBuVim)
1138 138
2
5 a5
11K 813
WFIGE(AVG) | WIFIGE[AVG)
48.9MMV\/\/ -
Avg 15
s
163
163
1000 2600, 4600, 6400, g200, 10000
85 ) 541, 5900 G 5955 Frequency (W)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos TPos
Lt O Resd At GolePrem A MRos TRos Freq Level Line Limit Level Factor Loss Factor Factor Remark
14 nd -
Freq Level Line Linit Level Factor Loss Factor Factor Renark WE BN & BN & & & & o i
—_——- - — 1 M76.00 6.7 —coeee e 6212 2.5 672 3.3 0.60 192 338 Average
M dblfn e B B E& & @ @ dy 2 SOB5.00 103,50 <coee —eeee 83,95 B.26 1055 3017 .00 197 33 AVERAGE
1 S92L64 5.9 63.20 -B.31 4651 303 1051 3116 .00 190 338 AVERAGE
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2
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Vertical Fundamental
: onLeVel (dBuVim) L2l (Buvim)
1138 138 2
915 15
WIF 6E PEAK WIFI 6E PEAK
i3 1 i3 | Jﬁ
850 65.0
4 46.8W
Peak 126
35
163
163
1000 200, 400, 400. 8200, 10000
5625 5853, 5681, 5900, LA 5965 Frequency (Mrz)
Frequency (MHz)
Limit Over Read At Cable Preamp  Awx  APos  TPos
Linit Over Read  Ant Gble Preamy  Aue Mos TRos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
Mz dBuV/m dBuv/m  dB dBwv dB/m B OB 0B m deg
Mz dBuV/n dBuV/m  dB dBV B B B B o deg ; 1;;;; zéiﬁt 1;;5 ;;i ggg igg ;;g ﬁ::t
1 592244 7519 83.20 -13.61 6L.B1 35.83 10.51 32.16 0.0 108 328 PEXK ' ' ' ' '
: +nLEVeI(0BuVim) B Level [dBuVim)
113§ 1134 .
15 98
M3 813 1
650 |
489M[M/ 138
Avg s T S
163
163
1000 200, 4600, 400, 8200, 10000
5625 5853, 5681, 5900, 5931, 5965 Frequency (Mz)
Frequency (MHz)
linit Over Read Ant Cable Preamp  Aux  APos  TPos
Linit Over Read Ant Cable Preamp A APos TPos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
Mz dBuV/m dBuv/m B BV dB/m  dB OB OB m  deg
T mmanENn B Gl B & & B o & SV B s JR— 3B S 672 3D B0 100 320 Mverage
1 OSILE 640 6.2 -4 B 5B 1051 016 06 10 38 NEUE L S065H0 10555 -oonee oo ¥ BH WIS DT AR W030 NG
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Pol. Horizontal Vertical
mLevei(dBu‘ﬂm) o Level (dBuVim)
1138 134
15 075
i3 ] | Wi . |
\ | | L] whGERg \ ] e Wi PEAK|
850 fed ] I ‘ ‘ ‘ — — T 1 \ ]
1 0
u ‘ ‘ U H LJ WNEW_G} \ ! \ u u |_J wﬂq\@
e a L L Lol b " il
Peak - r—. wontoibiipon
K|
A 325 7,
vg
183 o
10000 11600, 13200, 14800, 16400, 18000
Frequency i) 10060 1160t. 1320, 14300, 1540, 1000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos B
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read At Cable Preamp  Auc APos Thos
- Freq level Line Linit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m  d8 BV dBm B B A8 m deg I ————S
1 11930.00 5.23 74.88 -15.77 65.61 38.70 15.22 6L30 .00 160 338 PEAK Mz dowu/mduv/m 8 dBW dB/m B dB dB o deg
119008 4585 .00 -5.015 S6.23 3876 15.20 6L B.0E 160 338 AVERAGE 1 119%.00 55.75 7480 -18.25 63.03 3878 1522 6L3} 808 106 345 PEAC
3 17893.60 48.72 74.80 -25.28 52.61 40.99 18.78 62.97 0.00 -~ --- Pezk 11193000 47.38 5400 -6.62 5476 3870 15.12 6L30 0.00 106 345 AVERAGE
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76
Mode Band Edge
2400-2483.5_2400-2483.5_802.11ax HE20_CH11_Full_2462MHz
ANT 6+7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
Y FOPHRTIRC s FCPRT IR
k!
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 6570 74.00 -8.28 5260 3160 673 3L13 600 11 97 PEAC 1 246,00 116,37 ------ -=---- 13,42 3047 670 322 600 11 97 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
; FCC PART A5C AVG) FCC PARTA5C (AVG)
iy 4Mthwﬂwﬁwwpﬂﬂﬁ_mﬂﬂﬁm_wwj
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 5.9 34.00 -3.41 37.49 3160 673 3023 600 11 97 AVERAGE 1 2462.00 106.26 ------ ------ 9.1 347 670 L2 60 101 97 AVERAGE
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76
Mode Band Edge
2400-2483.5_2400-2483.5_802.11ax HE20_CH11_Full_2462MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
W FOPHRTIRC s RCPRT IR
i MM&M&M ; iy
448 B0 remsvitts
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 34 o442 7400 -0.58 5131 316l 673 3L13 600 18 175 PEAC 1 2462.00 118,23 ------ === 9.6 348 671 L2 600 100 175 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
; FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 4MﬁmafwMﬂhmﬂmmﬂﬂ_w_mﬂu___ﬂ#j
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 50.64 34.00 -3.36 37.54 3160 673 3L23 600 100 175 AVERAGE 1 2462.00 108,31 ------ -=---- 8.3 348 671 L2 600 100 175 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn] L“Levelldﬂll‘mn)
70 FCCPART 15C] 7 FCCPARTA5C]
i FCCPART 15 AVG) i FCCPART T AV
“ ’ MWLWF 1 “ w-ﬁﬂdw
Peak I ——_— T fowdind W e
B g
Avg
150 150
3000 400, 5800. Ta0. B600. 10000 3000 400 5800, Ta00. B600. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 452400 4161 74.86 -32.39 59.18 34.85 9.57 eL19 .8 - --- PEAK 1452408 41.68 74.80 -32.92 56.65 34.85 9.57 6L19 @8 - --- PEAC
173620 40.40 7400 -33.60 53.88 3579 L2 6090 0.08 - - Peak 1738620 1.21 7400 -34.79 52.69 3578 1L72 6090 0.08 - oo Pexk
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76
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
W Level (dBuVim) el dBuVim)
1 103 2
1
95
3 FI6E PEAK WIF BE PEAK
K ! B | Jﬁ
50 il
a4l LI
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5653, 5681, 5900, 5931, 5965 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 2462.08 104,50 ------ ------ 9.5 3247 678 1222 0.08 100 343 Pesk
1 5917.54 78.03 83.20 -10.17 64.67 35.81 10.51 3216 0.00 108 343 PEAK 1 5965.00 11194 -moemn meeees 9.9 35.27 1055 317 0.0 lee 343 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134
2
175 95 1
"3 813
WRGEG W AV
50 i A LA/_/'_/
48.!3__,_,4—/—/‘/\/\/ o |
Avg . o It
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5653, 5681, 5900, 5931, 5965 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos  Tos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 246208 95.25 ------ ---ee- 88,30 32.47 6.78 322 0.00 168 343 Average
1 5918.50 62.77 63.20 -5.43 49.41 35,81 10.51 3216 0.00 108 343 AVERAGE 1 5965.00 183,16 ---ees meeeee 9.6 35.27 10.55 3L17 .00 100 343 AVERAGE
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76
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Vertical Fundamental
W Level (dBuVim) el dBuVim)
2
1138 1134 i
175 95
|| WIFIGE PEAK WIFLBE PEAK
"3 f 813 | J7
" ) biniemsise e
4l LI M
Peak
s 18
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5653, 5681, 5900, 5931, 5965 Frequency (MHz)
Frequency (MHz)
N Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuV/m o8 dBW dB/m 8 A8 B deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 246200 185.74 —----- ------ 8.9 3247 678 1222 0.08 180 325 Pesk
1 5919.64 8L.21 88.20 -6.99 67.84 35.82 10.51 32.16 0.0 108 325 PEAK 1 5965.00 114,50 ---ome oeee- 100,85 35.27 10.55 3L.17 .00 leg 325 PEAC
W Level (dBuVim) el dBuVim)
113§ 1134 7
1
175 95
"3 813
) WR GG W AV
0 \ 4. |
45.94/“/_/—/\/\/ MV/J
Av
g s 4
16
163
[ 1000 2800, 4600, 6400, §200. 10000
5625 5653, 5681, 5900, 5931, 5965 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos  Tos Freq level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 46208 96.94 —----- ------ 8.9 32.47 6.78 3.2 0.00 168 325 Average
1 592184 6415 63.20 -4.05 50.77 35.83 10.51 3216 @.00 108 325 AVERAGE 1 5965.00 165,78 moemn e 9,16 35.24 1055 3017 0.0 100 325 AVERAGE
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Pol. Horizontal Vertical
11!“L¢zmi(dBu‘llm] 0 Lewel (dBuim)
1134 138
15 075
i3 ] | Wi . |
\ | | L] whGERg \ ] e Wi PEAK|
80— frmd] ! | ‘ ‘ ] — — T 1 | ]
1 @ 65,
| 0L i | L wﬂq\@
488
o ah N YRR Aparer B s g
Peak |t WA
K|
A 35 7,
vg
163 .
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) fa0oo 11600, 13200, 14800 16400. 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos B
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read At Cable Preamp  Auc APos Thos
- Freq level Line Linit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m  d8 BV dBm B B A8 m deg I ————S
1 11930.00 56.60 74.80 -17.40 £3.98 38.70 15.20 6L30 .00 100 324 PEAK Mz dBul/n dBuV/m @B dBW B A3 B dB o dg
1 11930.00 48.27 54.8¢ -5.73 5.6 36.78 15.22 6l.3@ .00 109 324 AVERMGE 1 11938.0@ 55.80 74.86 -15.28 63.18 38.78 15.22 6l.3@ @.08 100 348 PEAK
3 17909.09 50.84 74.80 -23.16 5412 40.99 18.79 62.97 0.0 -~ --- Pezk 11193000 46,30 5400 -7.70 5368 3870 15.12 6L30 0.0 100 348 AVERAGE
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Mode Band Edge - L

2400-2483.5_2400-2483.5_802.11ax HE20_CH11_Full_2462MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) el (dEuvim)
1
1134 1136 2
175 i5
B3 O RTIEC 3 FCCPARTIC
850
[
M M.‘ R
m mW“MWMWWMWAWWWMW
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600, 300
40 U5 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Over Read At Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B oBV B B B B o deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 2306.00 118.52 ------ ------ 106,78 356 6.47 3220 6.8 136 112 Peak
1 2486.98 57.08 74.00 -17.00 43.88 32.62 6.74 3224 6.60 136 112 PEAK 1 2460.00 112,49 ----ee e 9,45 1247 670 0.2 6.0 136 112 Peak
11nLe\leI (dBuVIm) 11,,Lewel (dBuVim)
1
1138 1134
2
175 974
!”Ia 81.3
&1 850
FOC AR5 ) w FELART 4 G
48 1 '
Av 25
g 15
163
163
i i 1400. 1800. 200, 2600, 300
40 U5l 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos TPos
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Lindt Level Factor Loss Factor Factor Remark

Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248350 45.09 4.00 -B.91 3199 32.60 6.73 3223 6.60 136 112 AVERAGE

Mz dBuV/m dBuv/m B BV dB/m B A8 dB o deg
1 2306.00 114.81 ------ - 10299 3156 6.47 3221 6.80 136 112 Average
1 2460.00 102,89 ------ - 89.95 3246 6.78 3222 6.00 136 112 Average
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77

Mode Band Edge - L

2400-2483.5_2400-2483.5_802.11ax HE20_CH11_Full_2462MHz

ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVim) el (dEuvim)
1138 1138 o
L i
i U PR B FCCPART 150

amwwwmwf B0 LMJ
1 ), "

4&9 4MM
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600, 300
40 U5 64, 16, 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Over Read At Cable Preamp Aux APos TPos
Linit Qver fesd  Ant Cable Preamp  Auc Mos Tos Freq level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Wz dBuV/m dBuv/m  dB dBWV dB/m A8 A A8 o deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 2306.00 118,99 ------ ------ 9,07 356 647 3221 680 100 159 Peak
1 2487.64 56.04 74.00 -17.96 42.91 32.63 6.74 3224 6.0 108 159 PEAK 1 2462.00 110,17 --seee eenees 9.2 1247 670 N2 6.0 109 159 Peak
11nLe\leI (dBuVIm) 11,,Lewel (dBuVim)
113§ 134 i
2
175 974
!”.3 81.3
&1 850
FOCPARTASE ) w HCPRTISC G
488 1 ' L,J-J S R R
g 15
163
163
i i 1400. 1800. 200, 2600, 300
40 U5l 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos TPos
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuv/m B BV dB/m B A8 dB o deg
Vo cBuV/n dBuv/im BB OB B B 0B B o deg 1 2306.00 107.27 ------ ------ 95.45 3156 6.47 3221 6.00 100 159 Average
1 M9 426 S48 9.7 3116 .60 673 N 6H 100 150 MERGE 1 N0 0005 e e B0 N4 671 D2 600 10819 Aenage
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Pol. Horizontal Vertical
1_mLe\'ﬂI{ﬂl]J\r'Iln) 1 Level (dBuV/m)
1050 105,
90,0 90.0,
0 FCC PART 15| I FCC PART 15C]
60.0
o FCCPART15C [AVG 1 ; FCC PART/15C (AVG)
£ 3 & 45 2 " MMM' " 'WW
P k £ 1'514“."1_4_'1‘1' " T AT o " mFAn i‘ 'n'l'h'- .;."n'm' W
ea Winje 00
300
Avg e I
3000 4400. 5800. 7200. 8600. 10000
3000 4400, 5800, 1200, 8600, 10000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp  Aux  APos  TPos
Uit Over Read Ant Cable Preanp  Aux APos Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark
N ———— PHz dBuV/m dBuWV/m 0B dBWV dB/m  dB A8 A8 m deg
Mz dBuVfm dBuV/m  dB dBWW dBm 0B dB B v deg 1461870 5174 7400 -22.26 69.91 3410 9.07 6144 0.0 --- - Peak
1 461140 5182 74.80 -20.13 69.99 34.18 9.17 6L.44 .00 -~  --- Peak 2 492480 39.64 74.00 -34.36 57.21 3485 9.7 619 @00 --- - PEAK
149400 49.30 74.00 -33.70 57.87 34.85 9.57 6L.19 0.9 -~ --- PEAK 3 6916.50 43.59 74.00 -25.41 61.88 35.67 11.42 60.30 0.0 ---  --- Peak
3 7386.00 44.00 74.00 -30.80 57.47 3579 1172 6089 0. ---  --- PEAK 4 736.0@ 43.52 74.00 -30.48 56.99 35.70 11.72 60.89 0.8 ---  --- PEAK
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77
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
g i “
95 a5
Vi GE PEAK VI 6E PEAK
N B3 | F
1
5.0 84 W
448 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 9918501 7109 88.20 -16.91 57.93 3501 1051 316 Q.60 100 346 PEAC 1 5965.00 110,79 ------ ------ W14 B.77 105 3L 6.0 100 346 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVE) WIFIGE(AVG)
5.0 A
| N1 e
448 44 L_,\_,lw—/
Av
g 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5913.%4 56.19 68.20 -1.01 42.83 35.01 1051 3116 Q.00 100 346 AVERAGE 1 5965.00 102,98 ------ ------ 0.3 3.7 1055 3L17 .00 100 346 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Vi GE PEAK] VI GE PEAK
N B3 | F
1
5.0 84 W
448 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592080 7150 88.20 -16.70 3B.12 35.03 1051 316 Q.00 109 334 PEAC 1 5965.00 115.36 ------ ------ L7 35,24 1055 3117 0.00 100 334 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 "
95 a5
N B3
W GE(AV) WIFIGE(AVG)
5.0 1 A |
45.9’__,_4«/“/\/ u L_,\_,_,“J
Av
g 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592160 59.61 68.20 -8.59 46.03 35.03 10.51 3016 Q.00 100 334 AVERAGE 1 5965.00 105,50 ------ ------ 5199 35.24 1055 3L17 .00 100 334 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
] T ] | wl i |
\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— — T 1 | ]
D L e L P L e
88 i 3 I
Peak [P, VAT O L PP, T I———_
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 11930.08 55.13 74.86 -18.87 62.51 38.78 15.22 6l.3@ @.08 160 198 PEAK 1 11930.08 54.13 74.80 -19.87 6151 38.78 15.22 6l.3@ .08 100 222 PEAK
2 11930.00 44.67 54.00 -9.33 52,65 38.78 15.20 6L.30 0.00 100 190 AVERAGE 1 11930.00 43.97 54.00 -10.03 SL35 3878 15.22 6L.30 0.00 109 222 AVERAGE
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Appendix D. Duty Cycle Plots

VBW
0
Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11a 99.04 - - 10Hz
802.11ax HE20 100 - - 10Hz
802.11ax HE40 100 - - 10Hz
802.11ax HE80 100 - - 10Hz
802.11ax HE160 100 - - 10Hz
802.11ax HE20 RU26 100 - - 10Hz
802.11ax HE20 RU52 100 - - 10Hz
802.11ax HE20 RU106 100 - - 10Hz
802.11a
Spectrum [%]
Ref Level 31.60 dém Offset 11.60 dB & RBW 10 MHz
| Att 30 dBE & SWT 5ms vBwW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.09 dB
’?1'_] Uiy oy bt g b et M S R, J'r Mot wwmw%&%
10 dan 325.14 ps
0 dem
-10 dBm
-20 dBrp
-30 dBm
-40 dBm
-50 dBm:
-60 dBm
CF 5.955 GHz 691 pts 500.0 |.|S,0'
Marker
Type | Ref | Trc | X-value | y-value | _Function | Function Result |
M1 1 325.14 ps 19.60 dBm
D2 M1 1 2.09823 ms 2.15 dB
D3 M1 1 2.11848 ms -0.09 dB
il ) Ready WHRRRREN T
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802.11ax HE20

Spectrum

Ref Level 31.60 dBm
| Att
SGL

30dB & SWT

Offset 11.60 dB & RBW
20 ms vBwW

10 MHz
10 MHz

@ 1Pk Max

sl e atal SRR RN P (LTSRRETVRPE IRIT RTINS o oy
G el W T

AR

il A

10 dem

0 dBm

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 5.955 GHz

691 pts

2.0ms/

)

Ready BURRRNRES e

802.11ax HE40

Spectrum

17:16:00

Y

Ref Level 31.60 dBm
| Att
SGL

Offset 11.60 dB & RBW
30 de & SWT

20 ms vBW

10 MHz
10 MHz

@ 1Pk Max

[ 28

10 dém:

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.965 GHz

691 pts
g

2.0 ms/

)|

Ready BERRERRRS i e

J

71746 7

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: D-2 of D5



seomron 1as. FCC RF Test Report

Report No

. FR461912G

802.11ax HES8O0
Spectrum

Ref Level 31.60 dBm

| Att 0de &
SGL

@ 1Pk Max

Offset 11.60 dB & RBW
SWT 20 ms vBwW

10 MHz
10 MHz

%&EMWWW

o A f

oA

10 dem

Pt i ey e pn,

WW&M\H%MWM

0 dBm

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 5.985 GHz

691 pts

)

Ready

802.11ax HE160

Spectrum

Ref Level 31,60 dBm

J

2.0ms/

BERNRRRNS e iries7

| Att
SGL
@ 1Pk Max

Offset
30 dE & SWT

11.60 dB & RBW
20 ms vBwW

10 MHz
10 MHz

20 dBm:
i bl

Sl
10 dBm:

el A A s el

BN T I YRV YN FIN Y0 [T

0 dbm

-10 dém

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.025 GHz

691 pts

2.0 ms/

Jl

i

Ready

WHRRRRNN s

%
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802.11ax HE20 RU26

Spectrum

[:3
v
Ref Level 41.20 dem Offset 11.20 dB @ RBW 10 MHz

Att S0 dB & SWT 20 ms vBW 10 MHz
SGL

@ 1Pk Max

30 dBm:

20 dBm-

B [ o | " |

0 dbm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dem

CF 5.955 GHz

Il

691 pts 2.0 ms/

Ready CCECECEECN

%

802.11ax HE20 RU52

Spectrum

[-+3
v
Ref Level 41.20 dém Offset 11.20 dB & RBW 10 MHz

Att S0 dB & SWT 20 ms vYBW 10 MHz
SGL

@ 1Pk Max

30 dBm

20 dBm:

TR AL VAN R E YR

§

0 dbm

-10 dém

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 5.955 GHz 691 pts 2.0 ms/
—
i Ready NNRRER N

%
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802.11ax HE20 RU106

Spectrum n{?‘l
Ref Level 41.20 dém Offset 11.20 dé @ RBW 10 MHz

Att S0 dB & SWT 20 ms vYBW 10 MHz
SGL

@ 1Pk Max

30 dBm-

20 dBm:

il o T L ifptull o

0 dbm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

CF 5.955 GHz

T

691 pts

2.0ms/

Y

—
Ready NRRENRREE
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